1.H% - Sh3EBH

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS




g ad i A F Description B R &
Ref. NO. Part NO. Qty Note
1 102.01-01-P i1k Face plate 1
2 102.01-02-P [iAE % Face plate agsket I
3 02-608440421-1 B it SRET Screw 1/8x44 L=4 1
4 102.01-04 o AR B b AR SR A Arm oil shifld asm. 1
5 102.01-05 PELEFTHI4RFLEE | Rubber plug 3
6 102.01-06 AT ah R FL2E Rubber plug 1
7 102.01-07 bUR 233 Thread guide rod 1
8 02-412280923-1 o B ARRET Screw 3/16x28 L=9 7
9 102.01-09 SR IR Cord holder ]
10 102.01-10 B Side plate 1
11 102.01-11 f& B A 3 Gasket 1
12 102.01-12 [ &Sy Face plate 1
13 102.01-13 TeiERR Safety label 1
14 02-412281423-1 J& BB ET Screw 3/16x28 L=14 3
15 102.01-15-P 7% Machine cover 1
16 102.01-16 53 SRIUREE - (IF. 3 Rubber plug |
17 02-512281821-1 HlsE R E R FEWET | Screw 3/16x28 L=18 1
18 102.01-18 BlsER I E Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug 1
20 102.01-20 SHITRE Magnet cord rubber 1
21 101.01-21 % e 2 3R EH 1 Thread tension asm. 1
22 101.01-22 iR JL IR ET Thread tension post 1
23 101.01-23 LAV Thread tension guide 1
24 101.01-24 hIELR MR Thread tension disk 2
25 101.01-25 AT 353 Thread tension spring 1
26 101.01-26 354 $i Thread tension nut 1
27 02-412280623-1 NI EBRAUFRET | Screw 3/16x28 L=6 1
28 102.01-28 AP S Thread take-up lever cover 1
29 02-412280623-1 PEERAT IR SHORET Screw 3/16x28 L=6 1
30 102.01-30 Pgs A Arm thread guide Right 1
31 02-611400621-1 HEBRET Screw 11/64x40 L=6 1
32 101.01-32 Je Lk 2R A Thread tension asm. 1
33 101.01-33 e 354 33 Tension nut 1
34 101.01-34 e 4 ) 3h il Rotating stopper 1
35 101.01-5 etk Tension spring 1
36 101.01-36 Je AR Thread tension disk presser ]
37 101.01-37 Je MR Thread tension disk 2 -
38 101,01-38 JERIRET Tension post 1
39 101.01-39 Phix 3% Take-up spring 1
40 101.01-40 PELe 3% V8T RE Tension post socket 1
41 02-909400421-1 Je LR RET R BIRET | Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je % BRI ET Screw 15/64x28 L=7 I
43 101.01-43 AERET Tension releasing 1
44 101.01-44 ik Throat plate 1
45 02-211400621-1 il RET Screw 11/64x40 L=6 1
46 02-211400623-1 e Screw 11/64x40 L=6 1

_1 B_




1.HL% - ShEEEBHF

75 L 5 2 ® Description B OR\EE
Ref. NO. Part NO. Qty Note
47 101.01-47 s 42 Arm thread guide Left 1
48 02-611400621-1 R ET Screw 11/64x40 L=6 1
49 101.01-49 i AR 7 AL 2 Ribber plug 2
50 02-412280923-1 ISR ET Screw 3/16x28 L=9 3
51 101.01-51 HEARIRA Slide plate asm. 1
52 101.01-52 it Slide plate 1
53 101.01-53 R Bed slide spring 1
54 02-606560221-3 et WRET Screw 3/32x56 L=2.2 2
55 102.01-55 JEM L Bed screw stud 4
56 101.01-61 J i1 3% Ruler stopper 1
57 02-911400611-1 Je i BRMET Screw 11/64x40 L=6 2
58 101.01-63 RS RWMET Pole 2
59 102.01-64-P ik g Model plate 1
60 102.09-32 ok £ 26 A 1 Bobbin base 1
61 102.09-33 LRARIBMET Screw 3
62 102.09-34 o7l Knife 1
63 102.09-35 2%k 3R WL TIWET | Knife screw 2
64 102.09-36 Je iR RN U Thread tension asm. 1
65 102.09-36-01 e 357 353 Tension nut 1
66 102.09-36-02 e RRET Tension post 1
67 102.09-36-03 e 203 9% Tension spring 1
68 102.09-36-04 &% Thread tension disk presser 2
69 102.09-36-05 pugs 2.1 Thread tension guide 1
70 102.09-36-06 RRWE (F) Tension nut 1
71 102.11-34 BLER Motor cover 1
72 102.11-35 W L S0 ] R ET screw 3

B




2. k4 - BREE

MAIN SHAFT&THREAD-UP LEVER COMPONENTS

_21_



2. b - PkekER

5 i i & E7 Description R &D
Ref. NO. Part NO. Qty Note
1 02-815281151-1 PeLR AT BRET Screw 15/64x28 L=10.5 1
. 101.02-02 PR AT B Thread take-up crank shaft 1
3 101.02-03 ghiA BRI HE Roller felt 1
4 101.02-04 PELRIEAT Thread take-up lever 1
.5 101.02-05 PEEH A Y Thread take-up lever asm. ]
6 101.02-06 PREEAF IR 6K Needle bearing 2
7 101.02-07 Pk th W R Needle bar crank 1
8 101.02-08 A ER Needle bar crank rod 1
9 101.02-09 2% fth i - NEMRET Left screw 9/64x40 L=4.8 1
10 102.02-10 A IR LA Counter weight asm. 1
11 02-818281651-1 £ FF b 1 U [ R ET Screw 9/32x28 L=16 1
12 | 02-816400611-1 P2k ih s 2 (L RET Screw 1/4x40 L=6 2
13 [101.02-13 iE (i $RETORI Rubber ring 1
14  |02-418281651-1 SHFF B E (L RET Screw 9/32x28 L=15.5 1
15 |102.02-15 A Counter weight 1
16 |101.02-16 ERHR LA Feed drive eccentric cam asm. 1
17 |02-516401111-1 BRHRE O WET Screw 1/4x40 L=11 2
18 101.02-18 ERHROR Feed drive eccentric cam 1
19 |02-409400623-1 BEHR O S ARET | Screw 9/64x40 L=6 2
20 [102.02-20 ShAR Needle bearing I
21 102.02-21 i Oil seal 1
22 |101.02-22 T EF S E Snap ring 1
23 102.02-23 8 EAs Thrust collar asm. 1
24 | 02-816400611-1 RIS Screw 1/4x40 L=6 2
25 | 101.02-25 L ihATHhE Main shaft front bushing asm. 1
26 [101.02-26 45 ol 75 o Oil adjusting collar 1
27 |102.02-27 R hE Bushing,intermediate 1
28  [101.02-28 B4R S Cable band ]
29 101.02-29 BEE Rubber 1
30 [101.02-30 ML EHHES Thread take-up crank shaft felt 1k
31 |02-815281051-1 FHMET Screw 15/64x28 L=10 1
32 102.02-34 F4# Hand wheel 1
33 102.02-38 st Main shaft 1
34 101.02-40 Wat b §lURER.S Oil amount adjusting pin 1
35 101.02-4] LR U8 0% | Rubber ring 1
36 101.02-42 EE RO B 2R Thrust collar 1
37 1102.02-43 P ERET Screw 1
38 102.02-44 EREE (A) Connect block A 1
39 |102.02-45 i %4 R T Connect rubber A 1
40 102.02-46 ERhBEMET Screw 3
41 102.02-47 R Needle bearing plate 1
42 |102.02-48 R (B) Connect block B 1
43 102.02-49 FERNES (B) BEWMET | Screw 3
44 102.11-36 BB HLE A Motor asm. 1
45 |102.11-37 HL LS R RET Screw 4
46  [102.11-38 L EETH Washer 4

-9




3.5H4F - B8 - THBHK

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

NEEDLE BAR,

_23_



3.314F - EHH - THAHG

2= # 9 & " Sescao ¥ B[ & &
escription
Ref. NO. Part NO. Qty Note

1 102.03-01 A L2 Cap 1
2 102.03-02 i LEE Needle bar bushing upper 1
3 102.03-03 i Needle bar 1
4 102.03-04 i EEEAN Needle rod holder asm. I
5 02-509400821-1 AT Screw 9/64x40 L=7.5 3
6 102.03-06 A A R Slide block 1
7 102.03-07 HHTELSS Needle bar thread guide 1
8 102.03-08 StHTE Needle bar bushing,lower ]
9 02-508440521-1 PLEHRET Screw 1/8x44 L=4.8 1
10 [102.03-10 IR ARS AL Needle bar thread guide |
11 101.03-11 Pl Needle DBX1 #14 1
12 101.03-12 SR A Gear&pinion asm. 1
13 |101.03-13 R Gear&pinion asm.,upper 1
14 |101.03-14 ok ks E iR Gear asm. 1
15 |02-816400811-1 S RET Screw 1/4x40 L=8 2
16 [101.03-16 B E e an Pinion asm. 1
17  |02-816400811-1 P RET Screw 1/4x40 L=8 2
18  |[101.03-18 T A Gear&pinion asm.,lower 1
19 101.03-19 B8 T ISR Gear asm. 1
20  |02-816400811-1 SR FRERET Screw 1/4x40 L=8 2
21 101.03-21 T Pinion asm. 1
22 |02-816400811-1 IR WET Screw 1/4x40 L=8 2
23 [102.03-23 5 Sy Upright shaft 1
24 101.03-24 HEH: Hook asm. 1
25 102.03-25 B EHhE Upright shaft bushing,upper 1
26 102.03-26 B4l T Upright shaft bushing,lower 1
27 102.03-27 THEME Bushing rear 1
28 [02-812280711-1 B EERBERET Screw 3/16x28 L=7 1
29 102.03-29 T4 R 4H Thrust collar asm. 1
30 [02-511400511-1 TR e Screw 11/64x40 L=5 2
31 102.03-31 T §h Lower shaft 1
32 |101.03-32 B E Bobbin case holder 1
33 [02-511401021-1 e DL R ET Screw 11/64x40 L=9.5 1
34 |02-812280711-1 TR RERET Screw 3/16x28 L=7 1
35 [102.03-35 THATHE Lower shaft front metal 1
36 101.03-36 THIEmEAN Thrust collar asm 1
37 |02-811400411-1 TamE e Screw 11/64x40 L=3.5 2
38 101.03-38 T HhER i 2HAF Oil seal screw asm. 1
39 101.03-39 T RAER e 0il wick 1
40 101.03-40 T RhFR e Qil seal screw 1
4] 101.03-41 Bl Bobbin 1
42 101.03-42 o< Bobbin case ]
43 101.03-43 FEMR AR T4 Hook bobbin case asm. 1
44 101.03-44 A Oil shield I
45  |02-612281311-1 T e R RRET Screw 3/16x28 L=13 ]
46 101.03-46 EHT BT R Slide block base 1

_24_




4 [EFFER 4

HAND LIFTER COMPONENTS




4 JE+F B4

Fe % 5 _ o o8&
Ref. NO. Part NO. = # Peseription Oty | Note
1 101.04-01 % iR F Hand lifter 1
2 02-509401023-1 IR FET Screw 9/64x40 L=10 1
3 101.04-03 R F o 1 Rubber ring 1
4 102.04-04 FEB R F e e Hand lifter cam asm. 1
5 102.04-05 EFE Presser bar bushing lower 1
6 02-409400821-1 5 AR ET Screw 9/64x40 L=8 1
7 102.04-07 HIRLHF SR L0 Link shaft 2
8 101.04-08 SRLCHYIT L 151 E-ring 5 3
9 101.04-09 % e Presser foot asm. 1
10 102.04-10 THAJER Wire holder bracket,lower 1
11 102.04-11 0B AR ET Hinge screw 1
12 102.04-12 JEFLHF S o8 4T Hinge screw 1
13 102.04-13 o EM T Knee lifter connecting rod 1
14 102.04-14 o E M SR Lifting lever link 1
15 | 02-411400521-1 TR B B RET Screw 11/64x40 L=5 I
16 |02-411400521-1 LR B 4T Screw 11/64x40 L=5 1
17 | 02-515281521-1 FHEHRAHFEBBET | Screw 15/64x28 L=14.5 I
18 102.04-18 i ERTE AR Wire holder 3
19 |02-412280623-1 EESEAHFEESEET | Screw 3/16x28 L=6 I
20 102.04-20 FEZER Wire holder bracket,upper 1
21 04-612320400-1 or S HH P R YT e B Nut 3/16x32 2
22 101.04-22 L Eog:cpiSEE]C| E-ring § 2
23 101.04-23 AL TR & (8 Tension release return spring 1
24 102.04-24 AR TR S Thread release pin spring 1
25 102.04-25 LS @ EET T Wire cable holder !
26 102.04-26 PR HRET Tension release supporting pin |
27 |02-412280623-1 APHREE BT Screw 3/16x28 L=6 1
28 102.04-28 s AL Thread tension release wire 1
29 102.04-29 PALE TR MR 40 B Tension release shaft 1
30 102.04-30 8] o £ Presser adjusting screw nut I
31 102.04-31 VSR SRET Presser spring regulator I
32 102.04-32 i Presser adjusting spring 1
33 102.04-33 AR Presser bar guide bracket 1
34 101.04-35 HAT Presser bar 1
35 102.04-36 R Presser bar thread guide 1
36 02-816400811-1 AT S 28885 T Screw 1/4x40 L=8 1
37 |02-509400821-1 LRGN YRR ET Screw 9/64x40 L=8 2
38 102:04-39 RTFL AT 4H Knee lifting cross rod asm 1
39 102.04-40 F6 He BRD if AL A 5B 1 Hand lifter link 1
40 102.04-41 PIFF O P E-ring § |
41 102.04-42 Fi B e Lifting lever 1
42 102.04-43 FREAGERTF LIS | E-ring 5 1
43 102.04-44 FBRIEMEI A Knee lifting cross rod 1
44 102.04-45 WHEFH Presser guide bar 1

_.:26_




5.3 MR

FEED MECHANISM COMPONENTS

. ...




5.5 KBB4

e i i A 7 Description o8 &%
Ref. NO. Part NO. Oty Note |

1 102.05-01 B3 6 EH Feed adjust rod 1
2 102.05-02 B TR Feed regulator pin 1
3 02-509400621-1 EAFEET Screw 9/64x40 L=6 2
4 101.05-04 ¥ 2% Feed regulator 1
5 101.05-05 SR B RE Feed regulator bushing 1
6 02-312280721-1 BRIV REEME | Screw 3/16x28 L=7 1
7 102.05-07 EEHATTRE Feed regulator screw 1
8 |102.05-08 ERHE SIS % Spring 1
9 102.05-09 EHEEA Feed adjust pin 1
10 | 102.05-10 ER FEEH Feed dial 1
11 | 02-512281821-1 R T Screw 3/16x28 L=18 1
12 |102.05-12 B EF Rocker shaft connecting rod 1
13 |102.05-13 EELEF Walking foot long pin 1
14 | 02-809400424-1 A EFTRET Screw 9/64x40 L=4 1
15 | 102.05-15 B EH Connecting rod 1
16 | 102.05-16 $r % 3T Rel e Eeqenidl Rubber ring 1
17 | 102.05-17 b= 2L % RVA 3 Feed reverse spring 1
18  |101.05-18 Bl e A I E E-ring 5 1
19  [102.05-19 8135064 b 499 4 1 Feed reverse arm asm. 1
20 |102.05-20 033 th WERET Screw 1
21 | 101.05-21 B EF A E E-ring 5 1
22 |102.05-22 P SETA Spring |
23 |102.05-23 MIEEh G Walking foot short pin 2
24 102.05-24 ERHKIES R Connecting link long pin 2
25 102.05-25 EHEESE Connecting link short pin 3
26 |102.05-26 3% 62 h i 4 4 Feed adjust link asm. 1
27 |102.05-27 EFHESB B A LS | Adjusting link fulcrum shaft 2
28  |02-815280711-1 e AT Screw 15/64x28 L=7 2
29  |02-809400424-1 A BRET Screw 9/64x40 L=4 2
30 102.05-30 FRE Feed bar shaft 1
31 |102.05-31 1% ¥4 Sl b A % Retaining ring 1
32 101.05-32 EEF Fedd dog | 1
33 |02-608440621-1 B FRET Screw 1/8x44 L=6 2
34 102.05-34 F R Feed bar asm. 1
35  |101.05-35 SR AR Adjusting link spring guide 1
36  [02-411400523-1 H ALK B RET Screw 11/64x40 L=5 2
37 [102.05-37 HI R 8 E Feed spring hood 1
38 102.05-38 5 Feed rocker shaft 1
39 |102.05-39 %0 Bl A B Walking foot middle pin 1
40  |02-509400621-1 Hh AR R ET Screw 9/64x40 L=6 1
41  |04-618280400-1 6 I ST Rl 9 5 Nut 9/32x28 1
42 101.05-42 3536} ith 45 48 14 Feed rocker shaft crank asm. 1
43 |02-412281621-1 B e RET Screw 3/16x28 L=15.5 1
44 1102.05-44 BF e WA s Lifting rocker asm. 1
45  |02-412281421-1 65 fo dh W WRET Screw 3/16x28 L=14 1
46 102.05-46 B EFROIRET Hinge screw 1

_28_



5.3 £ EB 4

F5 i i & i Description L S
Ref. NO. Part NO. Qty Note
47 | 102.05-47 16 5 5 Feed driving shaft i
48 102.05-48 R oF S e 4 Thrust collar asm. 1
49 | 02-816400611-1 SR LR R R ET Screw 1/4x40 L=6 1
50 | 102.05-49 3% EHh AT 2 Feed rocker shaft bushing 2
51 | 02-411400721-1 FoRERET Screw 11/64x40 L=7 2
52 102.05-50 165 g SR Retaining ring ]
53 102.05-51 TF 2R A 1 Feed bar crank asm. 1
54 | 02-412281421-1 IF 2R FESRET Screw 3/16x28 L=14 I
55 102.05-52 165 LA 1 Driving shaft crank asm. 1
56 | 02-511401121-1 1657 X ih W9 9RET Screw 11/64x40 L=10.5 1
57 | 102.05-59 L RHR F A Reverse feed control lever asm. 1
58 | 102.05-61 ieE R HEE] Thrust collar asm. 1
59 | 02-816400611-1 16 Rh Y e Screw 1/4x40 L=6 .
60 | 102.05-63 1852 K FO KIS Rubber ring 1
61 102.05-64 OB SR Feed reverse shaft 1
62 | 102.05-65 {5326 6t i 25 Feed lever metal ]
63 | 02-816400911-1 {5 6 F 9RET Screw 1/4x40 L=8.5 1
64 | 02-816401041-1 BliXBHRFE{IET | Screw 1/4x40 L=10 1
65 102.05-68 BElERHRF Reverse feed control lever |

..30-_




6.8 31 &4
THREAD TRIMMER COMPONENTS

_31_



6.8 Zh )& B4

s il ki 4 R Description R &
Ref. NO| Part NO. Qty Note

1 101.13-02 ETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
;) 101.13-10 FREWRETHE Washer 2
3 101.13-07 TIZ A Partiality shank asm. 1
4 101.13-08 i& Bh TI 8 2 RET Screw 2
5 101.13-03 i&8h 7] Motorial knife 1
6 101.13-04 E B SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 By T8 Knife bracket 1
8 02-206560321-1| E JJVH YT 84T Screw 1
9 101.13-12 Wk T] Secant knife 1
10 | 101.13-05 tiakigay Protect needle patch 1
11 101.13-06 $RET SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 | 02-611401021-1| HA#H Thread shear rock arm 1
13 | 101.06-13 BR sh A 1E B Rk Positioning block 1
14 101.06-14 S Spring 1
15 101.06-15 $RET SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 | 02-409400523-1| VIZHEHE Thread shear cam rock arm assy 1
17 | 101.06-17 $ET SM11/64"x40 Screw SM11/64x40 1
18 | 101.06-18 I i IR E Short bush 1
19 | 101.06-19 $84£T SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 | 02-916400611-1| M TH: Pole 2
21 101.06-21 ¥ Thread shear cam ]
22 | 02-811400511-1| JREHL3 Bale band 1
23 | 101.06-23 4T SM9O/64"x40 L=5 Screw SM9/64x40 L=5 1
24 | 101.06-24 FEFFRET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 101.06-25 EH Knife shaft connecting rod 1
26 | 101.06-26 Y12 I it Thread shear rock arm shaft 1
27 | 101.06-7 1 9% i 3% Spring cover 1
28 | 02-611400621-1| P Spring 1
29 101.06-29 BY 28 0K 5h 46 4 Thread shear rock arm shaft 1
30 101.06-30 ERET SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 wE Rool shaft assy 1
32 101.06-32 L 342 Nut 1
33 |101.06-33 4h Thread shear shaft 1
34 | 101.06-34 £ Retaining ring 1.
35 101.06-35 L B R 28 np 4L Magnetic plug cushion mat 1
36 101.06-36 DII£R o B Bk T B Magnetic plug pin 1 ?
37 101.06-37 A SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 il Washer 1
39 | 101.06-39 IR LI MET Screw 1
40 | 101.06-40 WA M4 Nut M4 2
41 101.06-41 PR SR Magnetic plug cushion mat 1
42 | 02-409400623-1| #ALHE Thread loose seat 1
43 1101.06-43 L Spring 1
44 101.06-44 HET SM1/4"x281.=13 Screw SM1/4x28 L=13 1
45 | 101.06-45 LR R B 1 Magnetic plug 1
46 101.06-46 $RET SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 |02-415280923-1 | Wt B HEM Electrical plug breacker washer 1
48 | 101.06-48 ThuhE Bushing,lower shaft 1
49 101.06-49 #[#4.5x8x0.5 Washer 4.5x8x0.5 2

_32_




7. B3 @ EH

AUTOMATIC REVERSE FEED COMPONENTS

8. & E 4

- WIPER COMPONENTS




7.8 3B G

;o ¥ 5 2 F i Description ¥ B &
Ref. NO. Part NO. Qty Note
1 101.07-01 B #fflag FF R4 Reverse feed switch asm. 1
2 101.07-02 hAFEE E-ring § 2
3 101.07-03 H shif|sEhi A Reverse feed connecting shaft 1
4 101.07-04 T R E-ring 9 1
5 101.07-05 19 4% s WS 2H 1 Connecting arm asm. 1
6 101.07-06 15145 o 47 S 95 E-ring 4 |
7 101.07-07 (B 6% Bk VEFT Reverse feed connecting link 1
8 101.07-08 8 4% g5, 0 25 S E-ring 20 1
9 101.07-09 Bh Washer 16x24x2.6 1
10 101.07-10 R Rubber plunger 1
1 101.07-11 Y E-ring 4 2
12 101.07-12 skt S Plunger arm pin 1
13 101.07-13 18] 4% e BE Bk Reverse feed magnet asm. 1
14 101.07-14 B R R B R ET Screw 15/64x28 L=12 2
15 101.07-15 H B B4 L4680 ET | Screw 3/16x28 L=9 1
16 101.07-16 EFFENLTE Plunger spring 1
8.1 L& B4
I 101.08-01 PR Wiper asm. 1
2 101.08-02 PR 2% 3 2R 5% Wiper cover 1
3 101.08-03 R 7T R BB ET Screw M3 1
4 101.08-04 &S Sl SRET Hinge screw 1
5 101.08-05 92 £} Nut 9/64x40 1
6 101.08-06 RE LN Wiper link A 1
7 101.08-07 Wi H Wiper link B 1
8 101.08-08 el E-ring 1
9 101.08-09 PIATSh E BEARET Wiper link B,hinge screw 1
10 | 101.08-10 &SR AE Wiper hinge screw collar 1
1 101.08-11 E R E (LR Wiper spring 1
12 101.08-12 &R (L YR 13 Nut 11/64x40 1
13 101.08-13 Tl E i Wiper rubber A 1
14 101.08-14 2t Ao Wiper rubber B I
15 101.08-15 IR 2 v BE Bk 4H 1 Wiper solenoid 1
16 101.08-16 Fkec] Wiper solenoid shaft 1
17 101.08-17 3 Power switch 1
18 101.08-18 FL Electric wire 1
19 101.08-19 SEE 2-core cabtyre cord 1
20 101.08-20 PR 28 PR ) 1 Wiper base asm 1
21 101.08-21 s e G Wiper link collar 1
22 101.08-22 B Bk UK B ET Screw 3
23 101.08-23 Hist pin contact 2
24 101.08-24 R Wiper 1
25 101.08-25 PR R BT Screw 9/64x40 L=5 1
26 101.08-26 R AT R[5 = Wiper collar 1
27 101.08-27 2 25 0K 5 34 E-ring 1
28 101.08-28 TRl A 1 Wiper driving shaft asm 1
29 02-412280921-1 | IREZPE K S RET Screw 3/16x28 L=9 2




9. A &R

OIL LUBLICATION COMPONENTS

OIL RESERVOIR COMPONENTS

o

—

s e e

S ——

-

L_---.—.———dd——--——-

_35—.



9. B E 4

F5 F 5 % #* Bassasi o OB FiE
\ CSCTIpllO!‘I
Ref. NO, Part NO. Qty Note
1 102.09-01 W Qil sight window l
3 102.09-02 HEORE Rubber ring 1
3 102.09-03 T skl Main shaft oil tube 1
4 02-412280623-1 | [ul il & JC 88T Screw 3/16x28 L=6 1
5 102.09-05 ] by 5 ke Qil felt presser 1
6 102.09-06 [i2] iy 8 £ 4 Oil return tube asm 1
7 102.09-07 [a] 3y ke Holder 1
8 101.09-08 ¥ b v 2% 0il wick 1
9 102.09-09 THEAR i 1 7T BT Oil adjusting screw |
10 102.09-10 HEAR il 3 Y5 3% Spring 1
11 102.09-11 ER At mE Oil tube 1
12 101.09-12 i 3 B Lubricating oil pump asm 1
13 101.09-13 R it Oil pump installing base 1
14 101.09-14 HREE Oil pump 1
15 101.09-15 HE M Oil pump impeller 1
16 101.09-16 TR 25 R ET Screw D=3 L=10 3
17 101.09-17 R & Lubricating oil pump cover 1
18 101.09-18 THEH e FER Oil pump impeller cover 1
19 101.09-19 (CIRHERE. 2 Plunger 1
20 101.09-20 FE 23 Plunger spring 1
21 101.09-21 FEEEET Plunger screw 1
22 101.09-22 TRl mE Hook driving shaft oil tube 1
23 101.09-23 B3R L WRET Screw M3 L=8 3
24 02-611401021-1 | $RAEEHRET Screw 11/64x40 L=9.5 |
25 101.09-26 N ESS R g Oil pump support,large 1
26 02-615281221-1 | M SET Screw 15/64x28 L=12 1
27 101.09-28 At i B Sk Rubber joint 1
28 102.09-37 LELR AR A FE Bobbin pulley 1
29 102.09-38 Be LR 3SR NS YR ET Screw 2
10.h & 34
1 101.10-01 T & 4% 0Oil reservoir asm 1
2 101.10-02 TH Ak Oil reservoir 1
3 101.10-03 :: B il reservoir gasket 1
4 101.10-04 Pk PEAR Rubber cushion 4
5 02-620240721-1 | HEMFLERET Screw 5/16x24 L=7 1
6 101.10-06 HEhFLERETORY S Rubber ring 1
7 101.10-07 1 BE B T (] Bh AR Knee lifting rotating arm 1
8 101.10-08 X fin) by 4 1 % Spring 1
9 101.10-09 5 FE R R 1 5B E-ring 10 1
10 101.10-10 16 FE PR 17 3k Vertical shaft fitting arm 1
11 101.10-11 AT SLORET Screw 2
12 101.10-12 WE AR ALE TR | NutMsé 2
13 101.10-13 A jis} B AR BR 7 A VT 4RET | Screw M6 L=30 2
14 101.10-14 A 1) i T R ET Screw M6 L=17.5 1
15 101.10-15 6 HE B Knee press cross shaft 1
16 101.10-16 BRI TR Knee pan plate asm 1
1 101.10-17 B Knee pan plate cover 1
18 101.10-18 RO Knee pan upright shaft 1
19 101.10-19 QAR Knee pan plate rubber 1
20 101.10-20 PG Knee pan plate 1
21 101.10-21 HAH L Knee pan plate support 1
22 101.10-22 i 3LaRET Screw M6 L=12 1
23 101.10-23 36 He B 701 4 1

Knee lifter push rod

_-36_.




1153 22 8044
THREAD STAND COMPONENTS

12.0 4%
ACCESSORIES

4 5 6

— |

_37_



1.3 &84

Fe # = j o ¥ OR|&F

Ref. NO.| Part NO. I s Desription Qty | Note

| 101.12-01 i 4% 28 & ¢ Thread stand asm. 1

2 101.12-02 %, A Bl 4 Spool retainer 2

3 101.12-03 SAE Spool pin | 2

4 101.12-04 SKAeRE Spool rest cushion P2

5 101.12-05 %" Spool rest 2

6 101.12-06 58 3ok d - £ Screw M6 L=16 2

7 101.12-07 R B0 RS Thread guide arm joint 2

8 101.12-08 BRI RE Spool rest rod rubber cap 1

9 101.12-09 % R kT Spool rest arm | 2

10 101.12-10 LRI LY Spool rest rod,upper Lol

11 101.12-11 S AT % 3k Spool rest rod joint f 1

12 101.12-12 B 3R A L R T Screw M5 L=14 2

13 101.12-13 PRI R LR Nut M5 2

14 101.12-14 HEHFTH Spool rest rod,lower 1

15 101.12-15 i3 4% [ Thread guide 2

16 101.12-16 o AL ET Spring washer 2

17 101.12-17 AT B Nut M5 g

18 101.12-18 KEFEHEES Nut M16x1.5 1

19 101.12-19 2 3T R 15 9 B 48 i | Washer 16x30x2.6 2

20 101.12-20 5 5] 9 B 3 0% ) 42 18 Spring washer |
12. B4

Sl # g % B Description noOW &

Ref. NO. Part NO. Qty Note

I 101.14-01 BLL e A s Machine hinge plate asm. 2

2 101.14-02 BL 3L 3 4 BB 4T Nail 4

. 101.14-03 PlL sk Machine hinge plate 2

4 101.14-04 BT (K) Screw driver,large I

5 101.14-05 WaT () Screw driver,mendium 1

6 101.14-06 BHTI () Screw driver,smsll 1

7 101.14-07 il Bobbin 3

8 101.14-08 PLaLE Macgube head cover ]

9 101.14-09 | 3 Macgube rest cover 1

10 101.14-10 B Oil reservoir asm. 1

11 101.14-11 BL&t Needle DBx1 #14 14

12 101.14-12 BHmEHL (A) quakeproof washer A 1

13 101.14-13 B4 (B) quakeproof washer B 1

14 101.14-14 AR Instruction book 1

_38_




